
Western University Western University 

Scholarship@Western Scholarship@Western 

Electronic Thesis and Dissertation Repository 

12-16-2020 1:00 PM 

Biodegradability Of Cellulose And Its Impact On Oxygen Transfer Biodegradability Of Cellulose And Its Impact On Oxygen Transfer 

Efficiency And Biological Nutrients Removal Efficiency And Biological Nutrients Removal 

Ahmed Shawki Ahmed, The University of Western Ontario 

Supervisor: Nakhla, George, The University of Western Ontario 

A thesis submitted in partial fulfillment of the requirements for the Doctor of Philosophy degree 

in Civil and Environmental Engineering 

© Ahmed Shawki Ahmed 2020 

Follow this and additional works at: https://ir.lib.uwo.ca/etd 
[...]
analytical methods could be inadequate for accurate quantification of cellulose in 

heterogeneous matrices such as wastewater and sludge. Furthermore, most of the 

developed methods were published in the 70’s and 80’s, and since then they have not been 

further validated.  

Recently, (Gupta et al., 2018) compared four measurement methods for cellulose detection 

in wastewater and sludge: acid hydrolysis (sulfuric acid), enzymatic hydrolysis, NREL 

(National Renewable Energy Laboratory), and the Schweitzer methods. The 

aforementioned authors concluded that the Schweitzer method was the most reliable and 

accurate technique for measuring cellulose content in municipal wastewater and sludge, as 

it does not rely on the hydrolysis of cellulose into glucose which not only requires a long 

time but also shows a temperature-dependent conversion efficiency, reliability, and 

reproducibility.    



59 

 

 

Table 3-1 summarizes the cellulose degradation efficiencies reported in the literature by 

various authors. (Hurwitz et al., 1961) studied the aerobic degradation of cellulose using 

laboratory batch experiments. Results showed that after 72 hours, only 6.7 % of the 

cellulose was degraded at a temperature of 12 to 13 oC compared with 87 % at 23 oC. 

Increasing the contact time to 96 hours at 12 to 13 oC increased the cellulose degradation 

efficiency to 20 %, reflecting that the temperature impact could be partially outweighed by 

the contact time increase. Also, cellulose degradation rates were reported to increase 

proportionally to the mixed liquor suspended solids (MLSS) concentration, and therefore, 

the biodegradation rate is proportional to the solids retention time (SRT). (Edberg & 

Hofsten, 1975) studied the cellulose degradation under anaerobic conditions using nylon 

bags. Results showed that 70% of the cellulose was biodegraded in 30 days. In a similar 

study, (Verachtert, Ramasamy, Meyers, & Bevers, 1982) used nylon bags to determine 

cellulose degradation under aerobic and anaerobic conditions and showed that 50% of the 

cellulose was degraded aerobically while 60% was degraded anaerobically at a contact time 

of 15 days. (Ruiken et al., 2013), using batch experiments, showed that cellulose 

degradation under anaerobic conditions was affected by temperature (i.e., 10% of cellulose 

was degraded in 20 days during winter (9 oC) while complete removal was observed within 

12 days during summer (24 oC)). Aerobic biodegradation of tissue paper was examined by 

(Alvarez, Larrucea, Bermúdez, & Chicote, 2009) and showed a biodegradation rate of 50%. 

(Ghasimi, Zandvoort, Adriaanse, van Lier, & de Kreuk, 2016) showed that anaerobic 

biodegradation rates of the cellulose-rich sieved sludge (fine mesh <0.35 mm) were 57% 

and 62% under mesophilic and thermophilic conditions, respectively.  

Previous studies have also confirmed the important role of cellulose in the formation of the 

filtration cake that effectively enhances the separation in RBFs. In this regard, RBFs is a 

primary treatment method that, while allowing the selective capture of fibers and cellulose, 

can achieve (without chemical pre-treatment) TSS removal efficiency ranging from 30% 

to 60% (Franchi, Williams, Lyng, Lem, & Santoro, 2015; Ruiken et al., 2013). In the 

absence of cellulosic fibers in the raw wastewater influent, the RBF would function only 

as a sieve, with reduced TSS removal efficiencies. Therefore, the harvest of cellulose in 

primary filtration with RBF is associated with the dual advantage of removing the cellulose 



60 

 

 

from the secondary treatment load and enhancing the solids separation in primary 

treatment, with the concomitant enhancement in biogas production in the digesters. 

Table 3-1. A literature review of cellulose degradation efficiencies 

No. Reference Measurement 

method 

Treatment 

conditions 

Contact 

time (d) 

Temperature Degradation 

efficiency 

1 (Hurwitz et 

al., 1961) 

The Schweitzer 

method 

Aerobic  

(Laboratory 

scale)  

3 12-13 oC 6.7% 

23 oC 87% 

4 12-13 oC 20% 

2 (Edberg & 

Hofsten, 

1975) 

The anthrone 

method after 

H2SO4 hydrolysis  

Anaerobic 

(nylon bag) 

30  30 oC 70% 

3 (Verachtert et 

al., 1982) 

The anthrone 

method after 

H2SO4 hydrolysis 

Aerobic 

(nylon bag) 

21-35 n/a  60% 

Anaerobic 

(nylon bag) 

n/a n/a 50-60% 

4 (Alvarez et 

al., 2009) 

Evaluated against 

visual 

disappearance of 

fibersa 

Aerobic 

(Laboratory 

scale) 

45  Room 

temperature  

50% 

5 (Ruiken et 

al., 2013) 

Microscopically 

using polarized 

light 

Anaerobic 

(Laboratory 

scale) 

20  9 oC 10% 

12  24 oC 100% 

6 (Ghasimi et 

al., 2016) 

Evaluated against 

visual 

disappearance of 

fibersa 

Anaerobic 

(Laboratory 

scale) 

15 Mesophilic  57% 

15 Thermophilic  62% 

a Chromatographic cellulose with a particle size of less than 0.02 mm was estimated using microcrystalline 

cellulose as a reference material. For this method, it was assumed that maximum degradation was achieved 

when no cellulose fibers exist (i.e. existing cellulose is only in the form of microcrystalline cellulose) 

Behera, Santoro, Gernaey, & Sin, 2018 modeled the impact of organic carbon recovery 

(including cellulose) using RBF on methane gas production and aeration energy assuming 

that cellulose fraction in the influent varies from 25% to 40% of the influent COD. 

Furthermore, cellulose anaerobic and aerobic biodegradability were assumed to be between 

50%-70%, and 15%-35%, respectively. Results showed that cellulose recovery by RBF 

with thick mat formation increased methane production by about 10% while reducing 

energy demand in the activated sludge systems by 8% when compared to primary 



61 

 

 

clarification. On the other hand, RBF without mat formation showed less methane 

production (about 20% less) and aeration energy (about 2% less) than primary clarification.  

Reijken, Giorgi, Hurkmans, Pérez, & van Loosdrecht, 2018 incorporated the cellulose into 

activated sludge model (ASM1) to model the impact of cellulose sieving on the plant 

performance. The model considered cellulose as a separate state variable at 20% of the 

total COD. Results showed that cellulose recovery had a negligible impact on nitrogen 

removal since most of the cellulose can be degraded aerobically at a solids retention time 

of 16 days, and part of the remaining cellulose is not hydrolyzed (i.e. 15% to 5% of the 

cellulose was found in the produced excess sludge at hydrolysis coefficient of more than 

0.2 day-1) 

As shown in Table 3-1, the reported degradation rates, as well as cellulose contents in the 

wastewater and sludge samples, varied considerably. The lack of mass balance data on 

cellulose conversion in water resource recovery facilities (WRRF) is a clear knowledge 

gap. It should also be noted that, with the exception of (Honda et al., 2000), the estimated 

degradation efficiencies for cellulose were established under controlled conditions (i.e. 

laboratory scale or nylon bags). Therefore, there is a clear need for full-scale studies, 

supported by laboratory observations, and detailed mass-balance calculations. Such 

information will also be useful to elucidate the cellulose fate in WRRF, also in 

consideration of the central role played by cellulose in the ongoing paradigm of WRRFs. 

Moreover, plant-wide benefits could be expected by removing fibrous material from the 

wastewater influent, as the former represents a large fraction of very slowly biodegradable 

COD. Captured cellulose can be either converted to biogas by co-digestion with biosolids 

(Ghasimi et al., 2016) or utilized as a resource for different industries such as biofuels, 

additives in building materials, and asphalt (Boztas, 2017; Honda et al., 2000). 

Furthermore, research to convert the recycled cellulose into energy, bio-plastics bottles, 

and other products is well underway (Boztas, 2017). 

Thus, the main objective of this study was to track the fate of cellulose in primary and 

secondary treatment processes under-representative, full-scale conditions and controlled 

SBR experiments. This study was also motivated by the discrepancy in cellulose 



62 

 

 

biodegradation efficiency and the lack of validated methods used in previous studies for 

cellulose quantification in wastewater and sludge, which is now available (Gupta et al., 

2018). Finally, an accurate survey of cellulose content and fiber-like material across 

various processes would also provide crucial information for assessing the plant-wide 

benefits of RBFs in water resource recovery facilities.  

3.2 Methodology 

3.2.1 Laboratory-scale sequencing batch reactors study 

Two SBRs with a capacity of 2 L were set up in the laboratory to treat raw wastewater and 

RBF effluent, at room temperature (22 oC- 24 oC). Raw wastewater was collected from 

water resource recovery facility (A), London, Ontario. RBF effluent was collected from an 

RBF pilot that was being operated at the same treatment plant. The SBR receiving raw 

wastewater was set up with a fill ratio of 0.35 and a treatment capacity of 2.8 L/d. The other 

SBR receiving RBF effluent wastewater was set up with a fill ratio of 0.5 and a treatment 

capacity of 5 L/d. Table 3-2 summarizes the operational parameters for both SBRs. SRT 

of 10 days was manually controlled by wasting sludge at 200 mL/d from both SBRs. Both 

SBRs were dosed with 10 mg/L FeCl3 to achieve an effluent TP of less than 1 mg/L. At 

steady-state conditions, samples of the raw wastewater, RBF effluent, as well as mixed 

liquor, and effluent of both SBRs were analyzed for TSS, COD, total nitrogen (TN), 

ammonia (NH4
+-N), total phosphorus (TP), and cellulose.  

3.2.2 Full-scale wastewater treatment plants studies 

The North American facility (B) selected for this study is located in London Ontario 

(Canada). It has an annual average flow rate of 117,000 m3/day and three treatment trains 

comprising primary clarification and conventional biological treatment (aeration tanks + 

secondary clarifiers). In summer, alum is used as a coagulant to enhance primary 

clarification and partially remove phosphorus. The average SRT was 7 days. 

 



63 

 

 

Table 3-2. Operational parameters and cycle time break up for both SBRs 

Operational 

parameters 

Unit Raw wastewater 

(RWW)-SBR 

RBF-SBR 

Fill ratio _ 0.35 0.5 

Number of cycles Cycles/day 4 5 

SRT Day 10 10 

Treatment capacity L/day 2.8 5 

Volume of reactor L 2 2 

Cycle time breakup    

Fill period Hour 0.25 0.15 

Anoxic period Hour 1 0.75 

Aerobic period Hour 3.5 3 

Settle period Hour 1 0.75 

Decant period Hour 0.25 0.15 

  6 hours/cycle 4.8 hours/cycle 

Cellulose characterization measurements were conducted by collecting samples during the 

summer period (T=24.8 oC) from one of the three trains treating a flow rate of 28,000 m3/d 

or 24% of the whole treatment plant. The overall process layout is reported in Fig. 3-1. 

Grab samples were collected twice a day, in the morning and in the afternoon, at seven 

plant locations as illustrated in Fig. 3-1. The measurements were extended over three days, 

for a total number of 42 samples. The experimental campaign was repeated at the end of 

the winter season (T= 13.7 oC), in order to study the possible impact of temperature, with 

another two sets of samples (14 samples) collected and analyzed for cellulose content and 

other standard water quality parameters.   



64 

 

 

 

Figure 3-1. Treatment process layout and sampling scheme for the London Ontario 

facility 

The European treatment plant selected for this study is located in Aarle-Rixtel (The 

Netherlands). It consists of two identical modified University of Cape Town (m-UCT) 

treatment trains, with the process schematic reported in Fig. 3-2. Each train operates with 

an average SRT of 14 days and treats an annual average flow of 65,000 m3/day.  

 

Figure 3-2. Treatment process layout and sampling scheme for The Netherlands 

facility 



65 

 

 

The first train is preceded by an RBF, while the second train does not have primary 

treatment; thus, raw wastewater is directly fed into the biological process after grit and fate 

removal. By design, the raw wastewater was divided equally, with 50% of the flow directed 

to the RBF train and followed by biological treatment, while the remaining 50% bypasses 

primary treatment and biologically treated directly by the MUCT process, followed by the 

secondary clarifiers. The sludge lines from the two parallel trains were independently 

operated, thereby making these two trains de facto isolated treatment plants fed by the same 

raw wastewater. During the plant survey conducted at the end of the summer (water 

temperature =20.5 oC), seven composite samples from the locations illustrated in Fig. 3-2 

were collected every day for five days (i.e., the total number of samples was 35) and 

analyzed for cellulose content and other standard water quality parameters. 

3.2.3 Analytical methods 

TSS and cellulose were measured for the collected samples from both treatment plants. 

TSS was measured following Standard Methods (American Public Health Association, 

2005). Cellulose was measured following the method (Gupta et al., 2018), using the 

Schweitzer reagent as a solvent for cellulose, following which cellulose is determined 

gravimetrically. The method consists of several steps to ensure that only cellulose is 

selectively separated from a variety of organics and inorganics in the solution. The required 

chemicals for this analysis include the Schweitzer reagent, concentrated sodium hydroxide 

(50%), ethyl alcohol (80%), and hydrochloric acid (1.25%). It must be asserted however 

the aforementioned method was verified for α-cellulose and cellulose concentrations of 

500 to 8000 mg/L. However, no detection limit was proposed and verified in the 

aforementioned study and hence its reliability for low cellulose concentrations has yet to 

be verified.  

3.3 Results and discussion 

3.3.1 Laboratory-scale sequencing batch reactor study 

Table 3-3 summarizes the TSS concentrations, cellulose concentrations, TSS masses, and 

cellulose masses for both SBRs. At steady-state conditions, both SBRs achieved COD, TN, 



66 

 

 

ammonia, and total phosphorous removal efficiencies of 88%, 52%, 93%, and 77% 

respectively (Tables S1a, and S1b).  

Table 3-3. TSS concentrations, cellulose concentrations, TSS masses, and cellulose 

masses for both SBRs 

No. Sample name  TSS 

concentration 

(mg/L)a 

Cellulose 

concentration 

(mg/L)a  

TSS 

loading 

rate 

(mg/day)  

Cellulose 

loading rate 

(mg/day)  

1 Raw wastewater 

(RWW) 

145±2  42±5  407±4 118±13 

2 RBF effluent 95±3 10±2 475±15 50±10 

3 RWW-SBR 

effluent 

9±2 2±0 23±5 6±1 

4 RBF-SBR effluent 9±2 3 ±0 43±10 15±2 

5 RWW-SBR waste 2,410±58 54±4 482±12 11±1 

6 RBF-SBR waste 2,120±17 19±6 424±3 4±1 

a Values represent the average ±standard deviation of three samples 

Cellulose content in the raw wastewater was 29% of the TSS. RBF showed a cellulose 

removal efficiency of 76%±2% and TSS removal efficiency of 35%±2%. Cellulose 

biodegradability in both SBRs was calculated from cellulose mass balances around the 

SBRs. 

For the SBR fed by raw wastewater, the influent cellulose loading rate was 118±13 mg/day 

while the effluent cellulose loading rate (SBR effluent+ SBR waste) was 17±2 mg/day, 

showing a degradation efficiency of 86±2%. Cellulose concentration in the secondary SBR 

effluent was in the range of 2-3 mg /L.  

For the second SBR fed by RBF-filtered wastewater, the influent cellulose loading rate was 

50±10 mg/day while the effluent cellulose loading rate was 19±3 mg/day, showing a 

degradation efficiency of 62±2%. Also, in this case, cellulose concentration in the 

secondary SBR effluent was in the range of 2-3 mg /L. This reflects the presence of a non-